



**aitex**

textile research institute  
Place Emilio Sala 1 - 1º  
E-03801 Alcoy (Alicante)

**Burning behaviour**

The applicant: **ARTIMO TEXTILES  
DE MEETEN 53, ROOSENDAL  
(THE NETHERLANDS), 4706 NK**

is authorized to place the label "Classification of curtains fire behavior" according to the report N° 2017AN2539.



**aitex**

textile research institute

**CLASSIFICATION OF FIRE  
BEHAVIOUR OF**

**CURTAINS**

**N° 17AN2539**

The range reference:

**"SELVA"**



has been tested according to the standards EN 1071:1995+A1:2005 and EN 13772:2011, and has been carried out accelerated aging before testing according to EN ISO 6330:2012. The classification according to standard EN 13773:2003 is:

**"CLASS 1"**

Alcoy November 8th 2017.

**Celia Dolça**  
HEAD OF FIRE BEHAVIOUR LAB.

